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ABRASION RESISTANCE TEST DATA

CLIENT : SILICA JAPAN INC.

TESTING STANDARD : JIS K 7204 ABRASION RESISTANCE (BY WORN WEIGHT)

TEST LABORATORY : PRODUCT-GIKEN INC.
2-9-19 AKEBONO-MACHI, KOUNAN-KU, NIIGATA CITY, NIIGATA, JAPAN
(JNLAO60232jp Registered Laboratory, IA Japan)

TEST DATE : 23" OF NOVEMBER, 2011

PERSON IN CHARGE : MASAMI NAKAMARU

TEST BODY : 2 PIECES OF FLAT SAMPLE ( 100mm x 100mm x 5mm )
* name of the test body is given by the client

TESTING OUTLINE

Wear ring

Test body

About 88 mm

(outer diameter of wearing area)

Pict. 1. Turning direction

TESTING MACHINE TEST OUTLINE
TEST RESULTS (WORN VOLUME) worn volume (g)
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